Bevacizumab

[TAVA] Avastin® 100mg/4mL/Vial ATC Code - LO1XCO7
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Indications and dosage regimens:

Cervical cancer, persistent/recurrent/metastatic:

15 mg/kg every 3 weeks (in combination with paclitaxel and either cisplatin or
topotecan) until disease progression or unacceptable toxicity.

Colorectal cancer, metastatic, in combination with fluorouracil-based
chemotherapy:

5 mg/kg every 2 weeks (in combination with bolus-IFL) or 10 mg/kg every 2
weeks (in combination with FOLFOX4)

Canadian labeling:

5 mg/kg every 2 weeks (in combination with fluorouracil-based chemotherapy)
Colorectal cancer, metastatic, following first-line therapy containing
bevacizumab:

5 mg/kg every 2 weeks or 7.5 mg/kg every 3 weeks (in combination with

fluoropyrimidine-irinotecan or fluoropyrimidine-oxaliplatin based regimen)
Glioblastoma:

10 mg/kg every 2 weeks as monotherapy or (off-label dosing) 10 mg/kg every 2
weeks (in combination with irinotecan) .

Non-small cell lung cancer (non-squamous cell histology):

15 mg/kg every 3 weeks (in combination with carboplatin and paclitaxel) for 6
cycles followed by maintenance treatment (off-label use) of bevacizumab 15
mg/kg every 3 weeks as monotherapy until disease progression or unacceptable
toxicity.

Ovarian (epithelial), fallopian tube, or primary peritoneal cancer (platinum-
resistant recurrent):

10 mg/kg every 2 weeks (in combination with weekly paclitaxel, every 4 week
doxorubicin [liposomal], or days 1, 8, and 15 topotecan) or 15 mg/kg every 3
weeks (in combination with every 3 week topotecan) .

Renal cell cancer, metastatic:

10 mg/kg every 2 weeks (in combination with interferon alfa) or (off-label dosing)

10 mg/kg every 2 weeks as monotherapy.
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